
29

Labels

777I22454 777I22479

FAST

SLOW

CHOKE

FFORWARD

NEUTRAL

REVERSE

N

R

777I22773

NOTICE
STEERING WHEEL

MOUNTING HARDWARE
UNDER CAP, BEFORE
OPERATION SECURE
STEERING WHEEL TO
SHAFT ACCORDING

TO MANUAL

TO AVOID ENGINE DAMAG
E

DO NOT
USE E85 OR FUEL

CONTAINING MORE
THAN 10% ETHANOL

777X44945

777I23365

PARK
BRAKE

P

ON

RUN

PARK BRAKE OPERATION:
1st.
Press
Brake
Pedal

2nd.
Move
Lever
To Park

Place Lever Fully To Run
Position To Operate Unit.

I23365 AC

777X43688

Oil Filter
Air Filter
Pre Cleaner Element 
Spark Plug
Fuel Filter
Blades
Blade Nut
Upper Drive Belt
Lower Drive Belt
Deck Spindle Belt
Engine to Deck Belt
Deck Spindles
Ignition Keys
Solenoid
Fuel Cap
Deck Wheels
Deck Wheel Kit
Ball Joints
Wheel Bushings
Safety Switch-Deck/PTO
Safety Switch-Brake/Clutch
Water Nozzle Adapter

BS-492932S
BS-796031
BS-697015
759-3336
BS-394358S
942-04308
712-0417A
954-04208
954-0467A
954-04060B
N/A
918-04822A
625-04124
725-04439
751-0603A
734-04155

923-0448A/923-3018
741-0516B/741-0990B
N/A
725-04363
N/A

24603

33430
33392
33022

34009

33074

24698

33106
Included

Description Stock No.

Part No.Description Stock No.

Mulch Kit
Bagger
Bumper Kit

33748
24019
24028

Parts available at most Sears Retail Stores and Service
Centers or call 1-800-366-PART(7278) if you want the part
sent directly to your home.
Specific tractor attachments for your Craftsman
tractor available at Sears Stores and Service Centers.
See below for other universal attachments also available.

X44945

RIGHTLEFT

777X44366 777X44365

777I23364

1 2 3 4 5

 BLADE ENGAGE OFF ON

777D15602

777D15648

777D15649

777D15582

777D15583

777D15601

777D15653

777D15593

777S33818
TO AVOID SERIOUS INJURY 

OR DEATH
• GO UP AND DOWN SLOPES, NOT ACROSS. 

• AVOID SUDDEN TURNS.

• DO NOT OPERATE THE UNIT WHERE IT COULD SLIP
 OR TIP.

• IF MACHINE STOPS GOING UPHILL, STOP BLADE(S)
 AND BACK DOWNHILL SLOWLY.

• KEEP SAFETY DEVICES (GUARDS, SHIELDS,
 AND SWITCHES, ETC.) IN PLACE AND WORKING.

• REMOVE OBJECTS THAT COULD BE THROWN
 BY THE BLADE(S).

• KNOW LOCATION AND FUNCTION OF ALL CONTROLS.

• BE SURE BLADE(S) AND ENGINE ARE STOPPED   
 BEFORE PLACING HANDS OR FEET NEAR BLADE(S).

• BEFORE LEAVING OPERATOR'S POSITION,    
 DISENGAGE BLADE(S), ENGAGE PARKING BRAKE,  
 SHUT OFF AND REMOVE KEY.

READ OPERATOR'S
MANUAL

Operation Of This Equipment May Create Sparks That Can Start 

Fires Around Dry Vegetation. A Spark Arrestor May Be Required. 

The Operator Should Contact Local Fire Agencies For Laws Or 

Regulations To Fire Prevention Requirements.

TO START
1. DISENGAGE BLADES/PTO, (POWER TAKE OFF)
2. ENGAGE THE TRACTOR’S PARKING BRAKE.
3. ACTIVATE THE CHOKE CONTROL.

4. TURN KEY TO START ENGINE. AFTER
 START RELEASE KEY AND DEACTIVATE
 CHOKE BY PLACING THROTTLE TO FAST
 “RABBIT” POSITION.

P

BRAKE /
CLUTCH PEDAL
On Drivers Left
Side Of Rider

SPEED
CONTROL
PEDAL
Press Pedal Down
To Increase Speed

ROTATING BLADES CAUSE
SERIOUS INJURY OR DEATH

• DO NOT MOW WHEN CHILDREN
 OR OTHERS ARE AROUND
• NEVER CARRY CHILDREN EVEN WITH 
 BLADE(S) OFF.
• LOOK DOWN AND BEHIND BEFORE AND 
 WHILE BACKING.
• MOWING IN REVERSE IS NOT RECOMMENDED.

DANGER

777S30018 777S33896

 A
SS

EM
BL

E 
CH

UT
E

 D
EF

LE
CT

OR
 T

O 
   TINU SIHT

 B
EF

OR
E 

OP
ER

AT
IN

G.

K
E

E
P

 H
A

N
D

S
 A

N
D

 F
E

E
T

 
A

W
A

Y
. 
D

O
 N

O
T

 O
P

E
R

A
T

E
  

M
O

W
E

R
 U

N
L

E
S

S
 C

H
U

T
E

 
D

E
F

L
E

C
T

O
R

 O
R

 E
N

T
IR

E
 

G
R

A
S

S
 C

A
T

C
H

E
R

 I
S

 I
N

IT
S

 P
R

O
P

E
R

 P
L

A
C

E
.

S
33

89
6



30

PARTS LIST

Craftsman Model 247.288841

C

39

38

49

50 51

35

52C

A

A

B

B

8

12

33
34

4

29

37
30

32

3

18

3
30

17

45

2

13

16

4

28

25

47
48

3

36

4
48

26

24

23

27

40

31

7

14

7

20

3

11

6

1
46

9

10

19

44

43

41

4

22

22
21

42

15

5

12



31

PARTS LIST

Craftsman Model 247.288841

Ref. 
No. Part No. Description

1 925-1649 Bulb Socket

2 683-04619-4043 Hood Assembly

3 710-04484 Screw, 5/16-18 x .750

4 710-0599 Hex Washer Screw, 1/4-20 x .500

5 712-0292 Tin Clip Nut, 1/4-20

6 710-0751 Hex Screw, 1/4-20 x .620

7 710-05108 Screw, 1/4 x .750

8 712-04064 Nut, Hex Flange Insert Lock, 1/4-20

9 931-07668 Grill

10 731-07458 Headlight Lens, RH

11 731-07459 Headlight Lens, LH

12 731-07460 Dash Collar

13 731-07711 Hood Scoop, LH

14 731-07712 Hood Scoop, RH

15 735-0271A Bumper

16 738-04091A Shoulder Screw, 5/16-18

17 783-05327B-0637 Left Support Pivot Bracket

18 783-05328A-0637 Right Support Pivot Bracket

19 783-06598-4043 Lower Grill

20 783-06610-0637 Lower Grill Bracket

21 983-04503 Speed Selector, 7-Speed

22 710-05070 Self-Tap Screw, 1/4-20

23 710-3144 Hex Head Screw, 3/8-16

24 711-0736 Ferrule, 1/4-20 x 1.00

25 712-04065 Nut, Hex Flange Insert Lock, 3/8-16

26 714-04040 Cotter Pin

Ref. 
No. Part No. Description

27 783-06823 Speed Latch Support Tab

28 750-04465B Flange Spacer

29 783-04903A Speed latch

30 710-0604A Self-Tap Screw, 5/16-18

31 710-05108 Hex Screw, 1/4 x .750

32 712-04063 Nut, Hex Flange Lock, 5/16-18

33 731-04945 Steering Support

34 783-04873B-0637 Dash

35 747-05371 Fuel Tank Support Rod

36 747-05326 Dash support Rod

37 747-04430 Speed Selector Control Rod

38 951-04304 1.36 Gallon Fuel Tank

39 951-12179 Fuel Cap

40 783-04584B-0637 Gas Tank Support Bracket

41 731-05265 Choke Plug

42 746-04364 Throttle/Choke Assembly

43 925-04659 Key Switch Module

44 625-04124 Key (2 pack)

45 725-0157 Cable Tie

46 925-0963 Headlight Bulb

47 726-04072A Ratchet Clip: .250 x .500

48 936-0463 Flat Washer, .25 x .630 x .0515

49 735-04081 Rubber Grommet

50 751-12118 Fuel Rollover Valve

51 751-12089-28 Vent Hose

52 710-1652 Hex Washer Screw, 1/4-20 x .625



32

PARTS LIST

Craftsman Model 247.288841

1

6

2

711

13
18

25
26

19

3

5

10 9

4
8

16

17

12 20
46

14

21

26

26

22

23

2728 30

30

38

31

32

32
35

37

35

20

45

32

34

36

41

42

43

44

33

3029

29

24

15

14
14

40

39



33

PARTS LIST

Craftsman Model 247.288841

Ref. 
No. Part No. Description

1 683-04155A-0637 Shaft, Lift 

2 712-04065 Nut, Hex Flange Insert Lock, 3/8-16

3 714-04040 Bow-Tie Pin, 91, RH

4 716-0106A E-ring, .625 Shaft

5 720-0311 Grip, Handle

6 732-04225 Spring, Lift  Handle Torsion

7 738-04130 Bolt, Shoulder, .625 x .175:3/8-16

8 941-0225 Bearing, Hex Flange,

9 747-05296 Handle, Lift 

10 747-04393 Lift Rod, 13.68

11 783-04494C-0637 Arm, Deck Lift RH

783-04711C-0637 Arm, Deck Lift LH

12 647-04096-0637 PTO Handle Assembly

13 710-04608 Screw, Hx. Hd., 7/16-20 x 3.25

14 710-0599 Screw, Hd. Tapp, 1/4-20 x .5

15 714-04040 Click Pin

16 720-04049A Handle Grip

17 732-04276A PTO Spring, Extension

18 936-0171 Washer, Flat, 7/16

19 736-0322 Washer, Flat, .450 x .250 x .164

20 738-04237A Shoulder Screw, #10-32 x .500

21 741-04119A PTO Bearing

22 946-04173C Deck Engagement Cable

23 725-04439 12v. Solenoid

Ref. 
No. Part No. Description

24 756-04196A Engagement Pulley

25 747-04857 Belt Keeper Rod Assembly

26 710-04484 Screw, Hd. Tapp, 5/16-18 x .75

27 683-04195-0637 Support Bracket Assembly

28 683-04601-0637 Rider Frame Assembly

29 710-0134 Carriage Screw, 1/4-20 x .62

30 710-3008 Screw, Hx. Hd., 5/16-18 x .75

31 712-04063 Nut, Hex Flange Insert Lock, 5/16-18

32 712-04064 Nut, Hex Flange Insert Lock, 1/4-20

33 912-0429 Hexlock Nut, 5/16-18

34 732-04035 Spring, Compress., 1.28 x 3.125

35 736-0173 Flat Washer, .28 x .74 x .063

36 783-04548C-0637 Seat Bracket Frame

37 783-04637-0637 Running Board Bracket

38 783-04753-0637 Frame Support Bracket

39 783-04869A-0637 Battery Bracket

40 783-05389A-0637 Frame Brace Bracket

41 725-05090 Die Hard Battery

42 738-1132 Screw, Shoulder, .250 x .150

43 712-0271 Nut, Sems, 1/4-20

44 683-04448-0637 Battery Rod

45 925-04039 Screw Mount Interlock Switch

46 725-04363 Interlock Switch

	



34

PARTS LIST

Craftsman Model 247.288841

20

19
5

6

10

18
8

9

3

26

30
27

30
25

29

31

32

22

23

30

34

25

27

30

33 24

8

7
1

17

8

13
4

14

39

40

38

15

35

2
36

16

11

21

37

28
24

12



35

PARTS LIST

Craftsman Model 247.288841

Ref. 
No. Part No. Description

1 617-04094 Gear Assembly, Steering

2 710-0643 Screw, 5/16-18, 1.00, Gr5, Lock

3 710-1309 Screw, Mach, 5/16-18, 0.750 

4 710-3094A Hex Head Screw, 3/8-16 x 1.00

5 710-3180 Screw, 5/16-18, 1.75, Gr5

6 912-0214 Nut, Jam Lock, 3/8-24

7 912-0240 Nut, Jam, 7/16-20, Gr2

8 712-04063 Nut, Flange Lock, 5/16-18, Grf

9 712-04065 Nut, Flange Lock, 3/8-16, Grf

10 923-0448A Ball Joint, 7/16-20, Lock

11 736-0242 Washer, Bell, .340 x .872 x .060

12 931-0484A Hub Cap

13 738-04141 Shoulder Screw, 5/16-18

14 738-04162A Shoulder Spacer, .8840 x .190

15 738-0919A Steering Shaft, 5/8 Spline x 21.86

16 941-04124 Bearing, Flange, Hex 5/8

17 747-05385 Drag Link, Steering

18 948-0389 Cap, 1.25 x .16

19 748-04065-0637 Steering, Block

20 748-04068 Spacer, .710 ID x .125 OD x .56

Ref. 
No. Part No. Description

21 683-0128B-0637 Pivot Bar Axle Assembly

22 710-04484 Screw, 5/16-18, 0.750 

23 712-04065 Nut, Flange Lock, 3/8-16, GrF

24 714-04039A Pin, Cotter, 5/32, 1.25

25 914-0474 Pin, Cotter, 1/8 x 0.75

26 736-0341 Push Cap, 3/4

27 731-04057A Axle Cap

28 736-04228A Washer, Flat, .781 x 1.59

29 738-04128 Screw, Shlder, .500 x 2.380, 3/8-16

30 741-0660A Flange Bearing

31 747-04299A Tie Rod

32 783-05326B-0637 Pivot Bar Bracket

33 938-04007A-0637 Axle Assembly LH

34 638-04008P Axle Assembly RH

35 631-04028 Steering Wheel, Standard Grip

36 731-06825 Cap, Steering Wheel (Crafts. logo)

37 634-04086-0961 Wheel Assembly

38 934-04081-4042 Rim

39 734-1731-0901 Tire, 15 x 6 x 6 Sq. Shoulder

40 934-0255 Valve Stem



36

PARTS LIST

Craftsman Model 247.288841

20

19

4

9

9

22

13

12

11

17
21

16

2

2

18

14

15

10

7

3

1

6

8



37

PARTS LIST

Craftsman Model 247.288841

Ref. 
No. Part No. Description

1 710-04482 Hex Flange Bolt, 3/8-16 x .875

2 710-04484 Screw, Hd. Tapp, 5/16-18 x .75

3 712-3004A Flange Lock Nut, 5/16-18

4 925-05013 Seat Safety Switch

5 725-05277 Seat Jumper Harness (not shown)

6 926-0154 Push Mount Cable Tie

7 732-04035 Spring, Compress., 1.28 x 3.125

8 732-04563 Spring, Compress., .68 x 1.065 x .055

9 938-0296 Shoulder Screw, 5/16-18 x .437 x .268

10 783-06050 Seat Adjustment Lever

11 783-06088-0637 Seat Pivot Bracket

12 783-06448 Switch Retainer Clip

13 783-06840 Seat Mounting Bracket

14 735-04047 Rubber Foot Pad, LH

735-04048 Rubber Foot Pad, RH

15 726-3046 Ratchet Clip, .250

16 710-05070 Tap Screw, 1/4-20 x .5

17 710-0599 Screw Pan Torx Head, 1/4-20 x .500

18 731-04591A Cup Holder

19 783-04587D-4043 Fender 

20 783-04843-0637 Lift Adjuster Bracket 

21 710-0134 Carriage Screw, 1/4-20 x .62

22 757-04144 Seat



38

PARTS LIST

Craftsman Model 247.288841

3

4

4

7

13

14

1

12

5

2

811
9

6

10



39

PARTS LIST

Craftsman Model 247.288841

Ref. Part No. Description

1 683-04549-0637 Muffler Shield Assembly

2 710-0227 Screw, AB #8-18 0.500

3 710-04683 Tap Screw, 3/8-16 1.000 

4 710-0642 Tap Screw, 1/4-20 0.750

5 710-1314A Screw, Socket Head, 5/16-18 x .750

6 712-0271 Sems Nut, 1/4-20

7 BS-692236 Exhaust Gasket

8 725-0157 Cable Tie, 3/16 X .05 X 7.4

9 726-0205 Hose Clamp, .490 Dia.

10 731-05628 Oil Drain Sleeve

11 751-10349 Low Permeation Fuel Hose, 1/4

12 751-10448B Briggs Single Muffler

13 751-10353 Long Muffler Deflector

14 31P677-3373-G2/G6 Engine



40

PARTS LIST

Craftsman Model 247.288841

42

83

83

86

84

85

87
10

53

2073

16

45

44

58

71

33

31
41

43

48

15

38

47 62

19

70

67

55

39
76

1

A

A

22

10
13
14

11
12

8

14

9

81

2180

82
19

26

63
77

66

67

5942 18

60

5

50

71

4

59

17
54

20

75

36

34

49

69

29

64

79
56

30

30

72

24

28

31

40

35

74

B

C

C

B

37
6

3

61 51

52

25
67

26

27

23

26

57

57

68

7

20 32

46

65

2
20

78



41

PARTS LIST

Craftsman Model 247.288841

Ref. Part No. Description
1 918-04566 Dr Assembly, Autodrive Lt-5

2 683-04606 Auto-drive Bracket Assembly

3 753-06662 Idler Bracket Assembly

4 710-1260A Tap Screw, 5/16-18 x 0.750

5 712-04065 Flange Lock Nut, 3/8-16

6 738-0322A Shoulder Screw, .625 x .217

7 956-04015A Pulley Assembly, Var. Spd. 4.75 Od

8 683-04522 Belt Keeper Assembly

9 683-04612-0637 Variable Bracket Assembly

10 710-0627 Hex Screw 5/16-24 .750

11 710-0778 Tap Screw, 1/4-20 1.500

12 718-04261 Bearing Cup

13 736-0362 Wash, Flat .330 X 1.25 X .06

14 941-0600 Ball Bearing, 17 x 40 x 12.6203

15 647-04035 Lvr Assembly, Shft

16 647-04201-0637 Ped Assembly, Drive, Autodrive

17 647-04203A-0637 Ped Assembly, Cont, Autodrive

18 683-04607 Bracket Assembly, Pedal, Autodrive

19 710-0227 Screw, Ab, #8-18, 0.500

20 710-04484 Screw, Tt, 5/16-18, .750

21 710-0604A Screw, Tt, 5/16-18, 0.625

22 710-0809 Screw, Tt, 1/4-20, 1.250

23 710-0859 Hex Hd. Screw, 3/8-16, 2.50

24 710-1007 Screw, Ttsems, 3/8-16, 1.500

25 710-1266 Hex Hd. Screw, 5/16-18, 3.50

26 710-1325 Screw, Tt, 1/4-20, 1.625, 

27 710-1858A Screw, Tt, 3/8-16 x 1.75

28 710-3008 Hex Hd. Screw, 5/16-18, .75

29 912-0240 Nut, Jam, 7/16-20

30 712-0241 Nut, Hex, 3/8-24

31 712-04063 Nut, Flange Lock Nut, 5/16-18

32 912-0431 Nut, Flange Lock Nut, 3/8-16

33 712-0700 Nut, Flg, 9/16-18

34 914-0111 Pin, Cot, 3/32, 1.0

35 914-0209 Pin, Cotter Int- .125 Dia

36 714-04040 Pin, Cot, Bow-Tie 72

37 718-04407 Hub, Pulley, 5/8 Spline

38 720-04028 Knob, Shft

39 923-3018 Ball, Joint

40 725-0157 Cable, Tie, 3/16 X .05 X 7.4

41 725-1644 Switch, Spring, Short

42 726-0214 Cap, Push 5/8

43 926-0320 Plate,  Insulator Nut

44 731-04602 Sleeve, .758 X .821 X 3.3125

Ref. Part No. Description
45 731-04604 Sleeve, .758 X .821 X 2.4375

46 731-06330 Plug, Deck Hole, 7/8

47 731-06894 Shift Plate Bearing

48 732-04488 Spring, Ext, .38 Od X 3.25 Lg

49 732-04612 Spring, Extn, .70 Dia X 12.00 Lg

50 732-04616B Spring, Extn, .97 Od X 6.18 Lg

51 732-04764 Spring, Extn, .56  X 12.05 x .068

52 732-0716D Spring, Extn, .59 Od X 4.00 Lg

53 735-0239 Pad, Foot, 4.0 Long

54 735-0662 Pad, Cont

55 936-0169 Wash, Lock, 3/8, Regular Duty

56 936-0185 Wash, Flat, .375 X .738 X .063

57 738-0372B Spacer, Shoulder, 1.00 X .38 X .38

58 738-04091A Screw, Shoulder, .43x.29, Tt, 5/16-18

59 741-0495 Bearing, Flg, .630 Idx .695 Od X .60

60 741-3065B Bearing, Hex Flg, .628 Id, Split

61 747-05188 Rod, Brake, Lt-5 Trans

62 747-05243 Rod, Shift, Lt-5 Stretch 46”

63 747-05251A Rod, Adj, Idlr, 3/8

64 747-05415 Rod, Trans, Footpedal Bypass

65 948-0334 Spacer,  T-Axle .68

66 750-04456 Spacer, .260 X .372 X 1.420 Lg

67 750-0566A Spacer, .260 X .375 X 1.030 Lg

68 954-04208 Belt, V Typ, 5l X 40.9 Lg Poly

69 954-0467A Belt, V Typ, 5l, 90.80, Poly

70 956-04002 Pulley, Idlr, Flat 7.25 Od

71 756-04224 Pulley, Idlr, Flat 2.75 Od

72 756-04325 Pulley, Idlr, V-Type X 3.06

73 783-04536B-0637 Bracket, Ped, Support Lt-5

74 783-04595A Bracket, Shft, Adj

75 783-06278 Plt, Bracket, Reinforcement

76 783-06562-0637 Bracket, Ped, Frame Rh

77 783-06592A Bracket, Idlr, Dbl Autodrive

78 783-06641 Bracket, Supt, Pedal Stap

79 783-06769 Bracket, Idlr, Center Dbl

80 783-06807 Pedal Stop Plate

81 725-04363 Interlock Switch

82 17962 Switch Plate

83 634-04641-0961 Wheel Assembly, 18 x 9.5 x 8 Sq. Sh.

84 634-04369-4042 Valve Stem

85 934-0255 Rim Assembly

86 734-1729 Tire, 18 x 9.5 x 8 Sq. Sh.

87 736-0242 Bell Washer, .340 x .872 x .060

— 925-04082 Wiring Harness (Not Shown)



42

PARTS LIST

Craftsman Model 247.288841

37
40

19

43

11
38 50

1017

44

49

5

12
42

233

13

31
41
24
39

17

17

14

17

6

47

17

44

1
9

29

49

4
10

8
33

36

7
48

10

32
27

2

21
15

29

18

25

34
35

20
28

16

26
9

7

22

13

52
49

50

51

1

54

55

18

57

5356
55

56



43

PARTS LIST

Craftsman Model 247.288841

Ref. 
No. Part No. Description

1 918-04822A Spindle Pulley Assembly

2 683-0254B-0637 Deck Hanger Bracket Assembly

3 936-0344 Wash, Flat, .385 x 1.0 x .030

4 983-04511 Brake Assembly

5 983-04525 Brake Assembly

6 983-04572-0637 Deck

7 710-04484 Screw, 5/16-18 x .750

8 710-0514 Screw, 3/8-16 x 1.00

9 710-0528 Hex Screw, 5/16-18 x 1.25

10 710-0599 Screw, 1/4-20 x .500

11 710-0642 Screw, 1/4-20 x .750

12 710-0778 Screw, 1/4-20 x 1.50

13 710-3144 Hex Head Screw, 3/8-16

14 710-3178 Carriage Bolt, 3/8-16 x .75

15 712-0229 Push Nut, 3/8

16 712-04063 Flangelock Nut, 5/16-18

17 712-04065 Flangelock Nut, 3/8-16

18 712-0417A Flange Nut, 5/8-18

19 712-04243 Flangelock Nut, 1/2-13

20 912-0641 Hex Nut, M16 - 1.5

21 714-04043 Cotter Pin, Bow-Tie

22 917-04074 Deck Adjuster Gear

23 932-0384 Extension Spring, .62 x 6.12

24 732-04727 Torsion Spring, 1.0 x 1.17

25 734-04155 Deck Wheel, 5” Dia. Ball

26 936-0119 Lock Washer, 5/16

27 736-0187 Flat Washer, .64 x 1.24 x .06

28 736-0225 Flat Washer, .5/8 Int. Tth.

29 736-0262 Flat Washer, .385 x .870 x .092

Ref. 
No. Part No. Description

30 736-0362 Flat Washer, .330 x 1.25 x .06

31 738-04146 Bolt Plug, M16 x 1.5

32 738-04162A Shoulder Spacer, .8840 x .190

33 938-3056 Shoulder Bolt, 3/8-16

34 942-04308 Cutting Blade, 21.23”: 2 in 1

35 747-05105 Brake Control Rod

36 747-05141A Deck Lift Rod

37 747-05323 Belt Keeper Rod

38 748-0234 Shoulder Spacer

39 748-04069 Deck Lift Pivot Cup

40 750-0258 Spacer

41 750-0566A Spacer

42 954-04060B V-Type Belt, 96.5

43 756-04129B Idler Pulley, 4.25 Diameter

44 783-05946 Idler Pivot Bracket

45 783-06243-0637 Deck Cable Engagement Bracket

46 783-06368A-0637 Belt Pulley Guard

47 783-06424A-0637 Deck Belt Cover

48 783-06643-0637 Deck Support Bracket

49 631-04288 Chute Deflector Assembly

50 711-04847B Hinge Pin

51 732-04372 Torsion Spring, .44 x 2.0

52 783-06074A Chute Bracket

53 936-0351 Flat Washer, .760 x 1.50

54 738-1186A Spindle Shaft

55 941-0919 Ball Bearing, .787 x 1.85 x .551

56 750-04936 Spacer, .792 x 1.060 x 1.860

57 956-1227 Deck Pulley, 6.3 dia.



44

PARTS LIST

Craftsman Engine Model 31P677-3373-G2/G6 For Model 247.288841

29
32

307

306

718

3

22

15

1

2

24

691
552

43

1270758

759

757

27

28

26

2725

741

146

16

46

45

12

20

4

1044

562

505

227

1017

965

943

750

1024

847

523

842

525

524

1330 REPAIR MANUAL1058 OPERATOR’S MANUAL48 SHORT BLOCK 1329 REPLACEMENT ENGINE

684

11

584

585

1263

1264

850

616

404

614

1027

.semarfninwohsstrapllaedulcniseilbmessA



45

PARTS LIST

Craftsman Engine Model 31P677-3373-G2/G6 For Model 247.288841

51

617

50

617

830

1034

1022

51

7

238 36

868

1029

33
5

34

192

35

337

635

1026

13

4242

883

1022
1023

914

850

53

54
654

1026A

51A

45

415
186

306

51A

.semarfninwohsstrapllaedulcniseilbmessA



46

PARTS LIST

Craftsman Engine Model 31P677-3373-G2/G6 For Model 247.288841

431

1266

240

187

601

104

105

51

634

987

95

130

98

133

94

117

141

131

127

108

118

276

1127

975

137

135A

137

125

947

1091

217

53

654

135

137

633

964

.semarfninwohsstrapllaedulcniseilbmessA



47

PARTS LIST

Craftsman Engine Model 31P677-3373-G2/G6 For Model 247.288841

305

305A

1036 EMISSIONS LABEL
1040

37

78

783

1051
23

1044

1005

415

1070

324

305B

304

445

968

.semarfninwohsstrapllaedulcniseilbmessA



48

PARTS LIST

Craftsman Engine Model 31P677-3373-G2/G6 For Model 247.288841

851

334

333

1054

202

232

267

265

209

222

188

697

1051510

513

783

802

462
579

503

310

801

309

1090

797

789

729
877

216

635

474 1059

1119

.semarfninwohsstrapllaedulcniseilbmessA



49

PARTS LIST

Craftsman Engine Model 31P677-3373-G2/G6 For Model 247.288841

1022

868

51

1095 VALVE GASKET SET

7

121 CARBURETOR OVERHAUL KIT

104

105

98751

1266

1266A

127
617

137

850

634

217633

358 ENGINE GASKET SET

524

1022

943

12

9

7

3

868

842

691
51

20

617
1266

883

.semarfninwohsstrapllaedulcniseilbmessA



50

PARTS LIST

Craftsman Engine Model 31P677-3373-G2/G6 For Model 247.288841

Ref. 
No. Part No. Description

1 796010 Cylinder Assembly

2 399265 Kit-Bushing/Seal (Magneto Side)

3 391086s Seal-Oil (Magneto Side)

4 697188 Sump-Engine

5 796026 Head-Cylinder

7 796584 Gasket-Cylinder Head

11 794683 Tube-Breather

12 697110 Gasket-Crankcase

13 793988 Screw (Cylinder Head)

15 690946 Plug-Oil Drain

16 797759 Crankshaft

20 795387 Seal-Oil (PTO Side)

22 692125 Screw (Crankcase Cover/Sump)

23 698281 Flywheel

24 796335 Key-Flywheel (Steel)

25 796172 Piston Assembly (Standard)

796173 Piston Assembly (.020” Oversize)

26 791936 Ring Set (Standard)

792649 Ring Set (.020” Oversize)

27 698469 Lock-Piston Pin

28 796007 Pin-Piston

29 794122 Rod-Connecting

32 791118 Screw (Connecting Rod)

33 792868 Valve-Exhaust

34 791935 Valve-Intake

35 691279 Spring-Valve (Intake)

36 691279 Spring-Valve (Exhaust)

37 697352 Guard-Flywheel

42 499586 Keeper-Valve

43 691968 Slinger-Governor/Oil

45 690564 Tappet-Valve

46 793880 Camshaft

48    N/A Short Block (Not Available At This Printing)

50 796180 Manifold-Intake

51 692137 Gasket-Intake

51A 796081 Gasket-Intake

53 690227 Stud (Carburetor)

54 691148 Screw (Intake Manifold)

78 691693 Screw (Flywheel Guard)

94 793610 Kit-Idle Mixture

95 690718 Screw (Throttle Valve)

98 695408 Kit-Idle Speed

Ref. 
No. Part No. Description

104 694918 Pin-Float Hinge

105 696136 Valve-Float Needle

108 695419 Valve-Choke

117 699773 Jet-Main (Standard)

118 843099 Jet-Main (High Altitude)

121 796184 Kit-Carburetor Overhaul

125 796110 Carburetor (Service Carburetor)

127 690727 Plug-Welch

130 792747 Valve-Throttle

131 792765 Kit-Throttle Shaft

133 694914 Float-Carburetor

135 698780 Tube-Fuel Transfer (Original Carburetor)

135A 792022 Tube-Fuel Transfer (Service Carburetor)

137 698781 Gasket-Float Bowl

141 792777 Kit-Choke Shaft

146 691639 Key-Timing

186 794873 Connector-Hose (Intake Manifold)

187 791805 Line-Fuel (Formed) (Cut to Required Length)

188 691693 Screw (Control Bracket)

192 691986 Adjuster-Rocker Arm

202 691841 Link-Mechanical Governor

209 692208 Spring-Governor (Green)

216 691840 Link-Governor

217 695409 Spring-Choke Return

222 694042 Bracket-Control

227 691374 Lever-Governor Control

232 691842 Spring-Governor Link

238 691843 Cap-Valve

240 394358s Filter-Fuel

265 691024 Clamp-Casing

267 794904 Screw (Casing Clamp)

276 695410 Washer-Sealing

304 797900 Housing-Blower

305 697102 Screw (Blower Housing) (Blower Housing to 
Cylinder) (1/4-20x1.14)

305A 793376 Screw (Blower Housing) (1/4-20x.68)

305B 795891 Screw (Blower Housing) (To Carburetor Elbow) 
(#10-16x.43)

305C 799370 Screw (Blower Housing) (After Date Code:  
10120500) (1/4-20x.90)



51

PARTS LIST

Craftsman Engine Model 31P677-3373-G2/G6 For Model 247.288841

Ref. 
No. Part No. Description

306 796006 Shield-Cylinder

307 691693 Screw (Cylinder Shield)

309 693551 Motor-Starter

310 690323 Screw (Starter Motor)

324 796308 Screen/Cup Assembly

333 795315 Armature-Magneto

334 691061 Screw (Magneto Armature)

337 491055s Plug-Spark

358 796187 Gasket Set-Engine

404 691691 Washer (Governor Crank)

415 794129 Plug (Cover/Retainer)

415A 690283 Plug (Intake Manifold)

431 797901 Elbow-Intake

445 796031 Filter-Air Cleaner Cartridge

462 691261 Washer (Starter Cable)

474 696459 Alternator

503 691532 Strap-Starter

505 691251 Nut (Governor Control Lever)

510 693699 Drive-Starter

513 692024 Clutch-Drive

523 699908 Dipstick

524 691032 Seal-Dipstick Tube

525 697184 Tube-Dipstick

552 697144 Bushing-Governor Crank

562 691119 Bolt (Governor Control Lever)

579 691029 Nut (Starter Cable)

584 794682 Cover-Breather Passage

585 697109 Gasket-Breather Passage

601 791850 Hose-Clamp (Green)

614 691620 Pin-Cotter (Governor Crank)

616 692012 Crank-Governor

617 692138 Seal-O Ring (Intake Manifold) (Red)

633 699813 Seal-Choke/Throttle Shaft (Choke Shaft)

634 698779 Spring/Seal Assembly (Choke Shaft)

635 691909 Boot-Spark Plug

643 698401 Retainer-Air Filter

654 690958 Nut (Carburetor)

Ref. 
No. Part No. Description

684 697157 Screw (Breather Passage Cover)

691 692407 Seal-Governor Shaft

697 690372 Screw (Drive Cap)

718 690959 Pin-Locating

729 691224 Clip-Wire

741 697128 Gear-Timing

750 790832 Screw (Oil Pump Cover)

757 793242 Link-Counterweight

758 793763 Counterweight

759 697392 Pin-Counterweight

783 693713 Gear-Pinion

789 698329 Harness-Wiring

797 693167 Nut (Brush Retainer)

801 691283 Cap-Drive

802 691286 Cap-End

830 691095 Stud-Rocker Arm

842 691031 Seal-O Ring (Dipstick Tube)

847 790442 Dipstick/Tube Assembly

850 100106 Sealant-Liquid

851 692424 Terminal-Spark Plug

868 690968 Seal-Valve

877 790544 Wire/Connector-Alternator

883 692236 Gasket-Exhaust

914 697551 Screw (Rocker Cover)

943 690589 Seal-O Ring (Oil Pump Cover)

947 699915 Solenoid-Fuel

964 799159 Cap-Connector

965 499613 Cover-Oil Pump

968 797902 Cover-Air Cleaner

975 699502 Bowl-Float

987 698777 Seal-Throttle Shaft

1005 796083 Fan-Flywheel

1017 796981 Screen-Oil Pump

1022 272475s Gasket-Rocker Cover

1023 797421 Cover-Rocker

1024 794644 Pump-Oil

1026 692003 Rod-Push (Intake)



52

PARTS LIST

Craftsman Engine Model 31P677-3373-G2/G6 For Model 247.288841

Ref. 
No. Part No. Description

1026A 692011 Rod-Push (Exhaust)

1027 492932s Filter-Oil

1029 691751 Arm-Rocker

1034 690822 Guide-Push Rod

1036
Label-Emissions (Available from a Briggs & 
Stratton Authorized Dealer)

1040 699852 Plate-Trim

1044 698139 Screw (Flywheel)

1051 691265 Ring-Retaining

1054 280275 Tie-Cable

1058 276344 Operator’s Manual

1059 698516 Kit-Screw/Washer (Alternator)

1070 690363 Screw (Flywheel Fan)

1090 691293 Retainer-Brush

1091 691333 Cap-Limiter

1095 794152 Gasket Set-Valve

1119 691183 Screw (Alternator)

1127 695407 Screw (Float Bowl)

1263 697124 Reed-Breather

1264 697104 Screw (Breather Reed)

1266 691917 Seal-O Ring (Intake Elbow) (Red)

1270 793243 Plug-AVS Counterweight

1329 31P677-3373-G2/G6   Replacement Engine

1330 276781 Repair Manual

Engine Gasket Set		  Key No. 358

Valve Gasket Set			   Key No. 1095

Carburetor Overhaul Kit		  Key No. 121




